



**BUREAU
VERITAS**

TEST REPORT

LAB NO.: (5923)075-0269
 FORM NO.: /
 DATE IN: MAR.16, 2023
 DATE OUT: MAR.23, 2023
 NO. OF WORKING DAYS: 7
 PAGE 1 OF 3

OVERALL RATING

PASS _____
 FAIL _____
 DATA _____ **X**

| | | | |
|------------------------|---|-----------------------|---|
| Vendor: | SHAOXING DAQIN IMPORT&EXPORT CO LTD | Agent: | / |
| Fabric Supplier/Mill: | / | Factory/Manufacturer: | / |
| P.O. No.: | / | Style No.: | / |
| Sample Description: | 80% RECYCLED NYLON 20% SPANDEX WITH WATER PROOF 200GSM 58/60" | Style Description: | / |
| Color: | BLACK | Country of Origin: | / |
| Claimed Fabric Weight: | / | Claimed Fabric Count: | / |
| Yarn Size: | / | Submitted Size: | / |
| Size Range: | / | FPU No.: | / |
| GPU No.: | / | End Use: | / |

| | |
|----------------------|---|
| Product Category: | / |
| Test Requested: | / |
| Previous Report No.: | / |

| | |
|-----------------------------------|--------------------------------|
| Submitted Fiber Content: | 80% RECYCLED NYLON 20% SPANDEX |
| Actual Fiber Content: | / |
| Suggested Fiber Content: | / |
| Submitted Care Instruction(s): | / |
| Client Expected Care Instruction: | / |
| Suggested Care Instruction(s): | / |

| TEST PROPERTY | PASS | FAIL | DATA | COMMENTS |
|----------------|------|------|------|----------|
| TOTAL FLUORINE | | | X | |

REMARK:

1. "TOTAL FLUORINE" TEST WAS SUBCONTRACTED TEST ITEM.

Remark: BVCPS (JiangSu) contact information for this report

General Information:

Jeanne Wu Tel: 0510-86991171, Email: jeanne.wu@bureauveritas.com

Peter Wang Tel: 13861829006, Email: peterbv.wang@bureauveritas.com

Technical Questions:

Lynn Yu Tel: 0510-86930372, Email: lynn.yu@bureauveritas.com

Bill Cai Tel: 0510-68829180, Email: bill.cai@bureauveritas.com

BUREAU VERITAS
CONSUMER PRODUCTS SERVICES (JIANGSU)



PETER WANG
TECHNICAL MANAGER

TEST RESULTS

TOTAL FLUORINE (EN14582:2016)

(mg/kg)

ND

/

